
 
  

 

Introduction to Secondary 
Wastewater Treatment 
 
 
Course No: C04-022 
 

Credit: 4 PDH 
 
 
 
  

 
J. Paul Guyer, P.E., R.A., Fellow ASCE, Fellow AEI 
 
 
  

 
 
 

 
 

 

 

 
  

 

Continuing Education and Development, Inc.
22 Stonewall Court
Woodcliff Lake, NJ 07677

P: (877) 322-5800
info@cedengineering.com



 
An Introduction 
to Secondary 
Wastewater 
Treatment 

 

J. Paul Guyer, P.E., R.A. 
 
Paul Guyer is a registered mechanical engineer, 
civil engineer, fire protection engineer and 
architect with over 35 years experience in the 

 
44240 C  

El Ma  
 

jpgu  

 

Guyer Partners
lubhouse Drive

cero, CA 95618
(530) 758-6637

yer@pacbell.net

design of buildings and related infrastructure.  For 
[...]
V = Volume of the particular filter stage (acre-feet) 

F = Recirculation for a particular stage, where 

 

 F = (1 + R)/(1 + 0.1 R)2

 

R = Recirculation ratio = Recirculation flow/Plant Influent Flow 

E2 = Percent BOD removal through the second-stage filter and clarifier 

W = BOD loading (lbs/day) to the second-stage filter, not including recycle. 

 

2.2.6.2  OTHER DESIGN FORMULAS.  Other design formulas have been developed 

and used for design of trickling filters and for performance prediction. Such expressions 

include the Ten-States Standards Formula and those of Velz, Schulze, Germain, Galler 

and Gotaas, and Eckenfelder. Detailed descriptions and evaluations of these formulas 

are presented in the Manual of Practice No. 8, published by the Water Pollution 

Control Federation.  

 

© J. Paul Guyer  2011                                                                                   12 
 



2.2.7  ROUGHING FILTERS. This type of super-rate filter is generally used for very 

strong wastewaters and may not be applicable to conventional domestic wastewater 

treatment plants. 

 
2.3  HYDRAULIC COMPONENTS. 
 
2.3.1  INFLUENT DISTRIBUTORS. Rotary reaction distributors consisting of two or 

more horizontal pipes supported by a central column are available for dosing filter beds 

ranging from 20 to more than 200 feet in diameter. Distributors will be sealed by 

pressurized oil, neoprene gaskets or air-gap “non-seal” methods.  Hydraulic head 

requirements for distributors are gradient usually 12 to 24 inches above the centerline of 

the distributor arms at minimum flow. Distributor design must provide: 1) a means for 

correcting alignment; 2) adequate structural strength; 3) adequate pipe size to prevent 

velocities in excess of 4 feet per second at maximum flow; 4) bearings; 5) drains for 

dewatering the inflow column; and 6) pipe and openings at the end of each arm for ease 

of removing ice buildups during winter operation. A minimum clearance of 6 inches 

between media and distributor arms will be provided. Motor-driven rotary distributors will 

be used only if the minimal hydraulic head to drive the distributor is not available. 

Positive drive will be provided by a totally enclosed electric motor and gear 

arrangement. 

 
2.3.2  DOSING SIPHONS. Wastewater may be applied to the filters by pumps, by 

gravity discharge from preceding treatment units when suitable flow characteristics have 

been developed, and by siphons. Frequently during the day the flow will be less than 

the minimum set by the distributor. If this is the case, a dosing tank and alternating 

siphons will be required for each filter unit. Each siphon will have a dosing tank with a 

volumetric capacity equal to the average flow rate for a 4-minute period so that dosing is 

nearly continuous. 

 

© J. Paul Guyer  2011                                                                                   13 
 



2.3.3  HEAD LOSS COMPUTATIONS. The net available head on the horizontal 

centerline of the distributor arms will be calculated by deducting the following applicable 

losses from the available static head: 

 

• Entrance loss from the primary settling tank. 

• When using dosing siphons: the drop in tank level dosing as distributor pipes are 

filled; the friction losses in the siphon itself; and the velocity head imparted from 

the siphons. 

• Friction losses in piping and fittings. 

• Loss through distributor column rise and center port. 

• Friction loss in distributor arms and velocity head of discharge through nozzles 

necessary to start reactor- type rotary distributors in motion. 

 

The hydraulic head requirements of distributors are specified by the manufacturers. The 

major head loss is the elevation difference between the distributor arms and the lowest 

water surface in the main underdrain channel. Approximately 8 feet of head is lost in a 

6-foot deep filter.  

 
2.4  SECONDARY SEDIMENTATION TANKS. 
The purpose of secondary sedimentation tanks is to allow the biological solids in the 

wastewater leaving the trickling filter to settle out. This produces an effluent for 

discharge, and the settled solids can be recirculated to the trickling filter to enhance its 

performance.  

 

2.4.1 DESIGN PHILOSOPHY. The tanks will be designed for either the average daily 

flow rate or the daily flow equivalent to the peak 3-hour flow rate, whichever is greater. 

All of the appurtenant piping, channels, inlets, outlets and weirs will be designed to 

handle the peak flow rate. If there are no data for peak flow rates available, then a value 

of 3 times the average flow rate will be used. Two tanks, operating in parallel, will be 

used in all treatment plants with a design capacity greater than 0.1 million gallons per 

day. Each tank will be designed to treat 67 percent of the design flow. A single tank may 

© J. Paul Guyer  2011                                                                                   14 
 



be used in treatment plants with design capacity less than 0.1 million gallons per day 

but an equalization tank or holding basin must be provided to provide some settling 

capacity for those times when the secondary sedimentation requires maintenance. 

 

2.4.2 DESIGN CRITERIA. The sedimentation tanks should be designed for either the 

average flow rate or peak flow rate, whichever requires the largest surface area. The 

following table presents the design criteria for various size treatment plants: 

 

 
Table 3 

Surface loading rates for secondary sedimentation tanks 
 
Surface loading rate, gpd/sf Plant design flow, mgd 

Average flow Peak flow 
0.00-0.01 100 200 
0.01-0.1 300 500 
0.1-1.0 400 600 
1.0-10.0 500 700 
Above 10 600 800 

Note that the surface area calculated from the above table must sometimes be increased to allow for inlet 
and outlet inefficiencies. 

 

 
2.5  OTHER FILTER COMPONENTS.  Table 4 gives a list of other components 

normally associated with trickling filters and for which design requirements are 

specified. Trickling filter design must include provisions for flooding the filter and the 

filter walls, and appurtenances must be able to structurally withstand the resulting 

hydrostatic pressure forces when the filter is flooded. In northern regions that are 

subject to extreme and/or prolonged freezing conditions, including high wind chill 

factors, design considerations must be given to providing filter dome covers or 

windbreaks. Figure 2 is a sectional view of a trickling filter. 
 

 

© J. Paul Guyer  2011                                                                                   15 
 



 
Table 4 

Miscellaneous filter component design criteria. 

© J. Paul Guyer  2011                                                                                   16 
 



 
 

Figure 2 

Trickling filter sectional view 

© J. Paul Guyer  2011                                                                                   17 
 



3.  ACTIVATED SLUDGE PLANTS 
 
3.1 GENERAL CONSIDERATIONS.  The activated sludge process has been employed 

extensively throughout the world in its conventional form and modified forms, all of 

which are capable of meeting secondary treatment effluent limits. This discussion 
presents the different modifications of the conventional activated sludge process, 

including general bases for design, methods of aeration, and design factors for aeration 

tanks, final sedimentation units and sludge handling systems. Figures 3 through 6 are 

schematic diagrams of the conventional and modified processes. All designed 

processes will include preliminary treatment consisting of a bar screen as a minimum 

and a comminutor, a grit chamber, and oil and grease removal units, as needed. 

 
3.2  ACTIVATED SLUDGE PROCESSES. 
 
3.2.1  CONVENTIONAL ACTIVATED SLUDGE. In a conventional (plug-flow) activated 

sludge plant (Figure 3), the primary-treated wastewater and acclimated micro-

organisms (activated sludge or biomass) are aerated in a basin or tank. After a sufficient 

aeration period, the flocculent activated sludge solids are separated from the 

wastewater in a secondary clarifier. The clarified wastewater flows forward for further 

treatment or discharge. A portion of the clarifier underflow sludge is returned to the 

aeration basin for mixing with the primary-treated influent to the basin and the remaining 

sludge is wasted to the sludge handling portion of the treatment plant.  The portion 

recirculated is determined on the basis of the ratio of mixed liquor volatile suspended 

solids (MLVSS) to influent wastewater biochemical oxygen demand which will produce 

the maximum removal of organic material from the wastewater. Recirculation varies 

from 25 to 50 percent of the raw wastewater flow, depending on treatment conditions 

and wastewater characteristics. 

© J. Paul Guyer  2011                                                                                   18 
 



 
 

Figure 3 

Conventional plug flow activated sludge flow diagram 

 

 
Figure 4 

Step aeration flow diagram 

 

3.2.2  STEP AERATION. In this process (Figure 4), the influent wastewater is 

introduced at various points along the length of the aeration tank. Sludge return varies 

between 25 and 50 percent. Aeration or the oxygen requirement during step aeration (3 

to 7 hours) is about half that required for the conventional process. This is due to a 

more effective biomass utilization in the aeration basin, allowing organic loadings of 30 

to 50 pounds biochemical oxygen demand per 1,000 cubic feet per day as compared to 

loadings of 30 to 40 pounds. biochemical oxygen demand per 1,000 cubic feet per day 

permitted for conventional systems. 

© J. Paul Guyer  2011                                                                                   19 
 



 

3.2.3 CONTACT STABILIZATION. The contact stabilization activated sludge process 

(Figure 5) is characterized by a two-step aeration system. Aeration of short duration (½ 

to 2 hours) is provided in the contact tank where raw or primary-settled wastewater is 

mixed with the activated sludge in the contact tank. The effluent from the contact tank is 

then settled in a final settling tank. The settled activated sludge to be recycled from the 

final clarifier is drawn to a separate re-aeration in a stabilization basin for 3 to 8 hours of 

aeration time. It is then returned to the contact aeration basin for mixing with the 

incoming raw wastewater or primary settled effluent. In addition to a shorter wastewater 

aeration time, the contact stabilization process has the advantage of being able to 

handle greater shock and toxic loadings than conventional systems because of the 

buffering capacity of the biomass in the stabilization tank. During these times of 

abnormal loadings, most of the activated sludge is isolated from the main stream of the 

plant flow. Contact stabilization plants should generally not be used where daily 

variations in hydraulic or organic loadings routinely exceed a ratio of 3:1 on consecutive 

days or for plants with average flows less than 0.1 million gallons per day. 

 

3.2.4  COMPLETELY-MIXED ACTIVATED SLUDGE. In the completely-mixed process 

(Figure 6), influent wastewater and the recycled sludge are introduced uniformly through 

the aeration tank. This allows for uniform oxygen demand throughout the aeration tank 

and adds operational stability when treating shock loads. Aeration time ranges between 

3 and 6 hours. Recirculation ratios in a completely-mixed system will range from 50 to 

150 percent. 

 

3.2.5  EXTENDED AERATION. Extended aeration activated sludge plants are designed 

to provide a 24-hour aeration period for low organic loadings of less than 20 pounds 

biochemical oxygen demand per 1,000 cubic feet of aeration tank volume. This 

approach, which can be used for treatment plants of less than 0.1 million gallons per 

day capacity, reduces the amount of sludge being wasted for disposal. 

© J. Paul Guyer  2011                                                                                   20 
 



 
 

Figure 5 

Contact stabilization flow diagram 

 

 
 

Figure 6 

Completely mixed process flow diagram 

 

3.2.6  OXIDATION DITCH. The closed-loop reactor, also known as an oxidation ditch 

(Figure 7), is a form of the extended aeration process. The wastewater is propelled 

around an oval racetrack-configured basin by mechanical aerator/mixing devices 

located at one or more points along the basin. These devices can be either brush 

aerators, surface aerators or jet aerators. The velocity in the basin is designed to be 

between 0.8 and 1.2 feet per second.  

© J. Paul Guyer  2011                                                                                   21 
 



 
Figure 7 

Closed-loop reactor treatment system 

© J. Paul Guyer  2011                                                                                   22 
 



3.3 CLOSED-LOOP REACTOR DESIGN CRITERIA. 
 
3.3.1  GENERAL. Table 5 presents the design criteria to be used for the design of a 

closed-loop reactor plant. 

 

 
Table 5 

Closed-loop reactor design criteria 
 

Parameter Value 
Primary clarifier None required 
Hydraulic retention time 18 – 24 hours 
Sludge retention time 20 – 30 days 
Secondary clarifier 
Overflow rate 450 gpd/sq ft 
Solids loading rate 15 lb/sq ft/day 

 

 

3.3.2  AERATION TANK DESIGN. All oxidation ditch plants use looped channels or 

ditches. A looped channel with a partition in the middle may be shaped like an oval or a 

concentric ring. The design engineer may adopt a specific channel configuration and 

flow scheme recommended by the equipment manufacturer or supplier. 

 

3.3.2.1  CHANNEL DEPTH. The number of loops and the channel depth are dependent 

upon the size of the plant. A shallow channel, less than 14 feet deep, is used for smaller 

plants with unlimited land area available. A deep channel, greater than 20 feet, should 

be designed for larger plants or to conserve heat. 

 

3.3.2.2  NUMBER OF CHANNELS. Multiple-channel or multiple-loop is the preferable 

design so that part of the plant can be shut down for repair and maintenance. 

 

3.3.2.3  DRAINAGE. A drain should be provided for each channel. This provision allows 

mixed liquor or accumulated grit material to be drained from the channel without 

expensive pumping. Many oxidation ditch plants do not have drains in their channels 

and are having maintenance problems. 

© J. Paul Guyer  2011                                                                                   23 
 



 

3.3.2.4  CHANNEL LINING. Deep channels are to be built exclusively with reinforced 

concrete. A concrete liner can be placed against the earth backing in shallow channels 

by pouring concrete or gunite (shotcrete) to a thickness of 3 to 4 inches. The concrete 

or gunite should provide a minimum compressive strength of 3,000 pounds per square 

inch in 28 days. 

 

3.3.3  AERATION. Depending on the width and depth of the channel, various types of 

aerators can meet the oxygenation and mixing requirements. 

 

3.3.3.1  ROTOR AERATOR. A rotor aerator is a horizontal shaft with protruding blades 

which rotates, thereby transferring oxygen into the wastewater and propelling it around 

the ditch. Figure 8 illustrates a typical horizontal-shaft aerator. The minimum length of 

shaft is 3 feet; the maximum length of shaft is 30 feet. This type of aerator is suitable for 

shallow channels. 

 

3.3.3.2  INDUCTION AERATOR. This type of aerator, which is available in various 

sizes, draws the mixed liquor and air down a U-tube and discharges it for a distance 

downstream in the channel. Compressed air at low pressure can be injected near the 

top of the down-draft tube to enhance oxygenation. A bulkhead (which should be 

partially opened at the bottom) is required to separate the channel to maintain the flow 